GRANTEX

= =N
TEST REPORT/R BSR4 & F A B R
Article No.//t & /T 5 DP-207 Composition/;BZR/F5D P100%
Cuttable With/f 5 145¢cm Weight/ H {-/5¢ &5 70g/sgm
Density&Yarn Count
IE & T HE&Y X 50D*50D 162*136 Organization/ZH&k/ k% TAFFETA/F-4kIST- 4L
HS CODE/HSa— K/
G5 5407520000
Test Result/ZRERGER
Test Iteams/{ 5 IH H Classification/[X 4} #14 | #28 | #35 | #69 | #88 | #99
Light/fiif 't JIS L 0842 3 3 34 | 34 | 34 | 34
color change/Z 4 4-5 4 4-5 | 4-5 4-5 4-5
S s tton/#i 4-5 4-5 4 4-5 4-5 4-5
Washingligel Vi | asLosaan2 | |
gzt Mzt Staining/i4 Y/t €silk/ S L 4 148 45 | 45 | 45| 45 | 45 | 45
liquid/ 44
Brv Cleanin color change/Z 4 4-5 4 4-5 4-5 4-5 4-5
oy_ N g JIS L 0860 A-1 staining/i54A L& 4-5 4-5 | 4-5 4-5 4-5 4-5
RS 1F%
liquid/i& R
color change/Zs &, 4-5 4-5 4-5 4-5 4-5 4-5
Perspiration/iT —— JIS L 0848 S b7 5 -
Akaline color change/Zs 4 4-5 4-5 | 45 | 45 4-5 4-5
TILh ) A - - - - - -
7 " L aining/i5 /i €] c.otton/ﬁ 4-5 4-5 4-5 4-5 4-5 4-5
silk/ 2 )L 145 4-5 4 3-4 4 4 2-3
Dry/ 57, BRI PE ¥ 5 5 5 5 5 4-5
Rubbing/EE#E JIS L 0849 TYPE2 W et/ JBE #i 4-5 4-5 4-5 4-5 4-5 3-4
JISL 0217 103
= 144 -
tumble warp/3 T /4R 1.0
o
Demensional Change (R> 7 Z—IHF) weft/ 3 /4@ 0.7
(%) JIS L 1096 H-2 Warp/$ 7 12
N — (7v RIB%) weft/3 2 /4 A
' i JISL 1096 J-1 warp/ % 7 /%[ -0.2
tumble
(& >7 7 —IHF weft/3 2 /4iA) 0.2
Tear Strenght (N) warp/ 3 T /4[] 9.85
JIS L1096 D
51 R AL R
weft/3 2 /45 7.60
Strenght(mm) JIS L 1096 B warp/ % T /4[] 1.4
BB LOADING ON 117.7N weft/3 a/4iA) 1.3
Fiber Composition P100
TR JIS L 1030-1,2 %

Care Instruction/¥eBHF R HIR/GBREREM:

MACHINE WASH COLD/MIGIR /K ¥ W MK IR K B

TUMBLE DRY LOW/MKIE ¥ MR HE T

DRY CLEAN/F 5 A # Y —=> 7 0] [A] Tk

COOL IRONMEIR 7 4 o v KR F 7

NO BLEACH/E [{ A H]

TVLVALEBRTRY B, L —ATFRAELET. BECHERL TS0,

R RE G A R, AL R,

It is easy to produce abrasions,discoloration and streaks by ironing.Please pay attention!







